



CERTIFICATE OF ANALYSIS

Item Number	853	Lot Number	CK00514
Item	Alcohol Pre Pad		

TEST	SPECIFICATION		STANDARD OR TEST METHOD	RESULT
	MIN	MAX		
ASSAY (CH ₃ CH(OH)CH ₃)	68%	72%	USP36	70.50%
APPEARANCE	TO PASS TEST		Visual	PASS
DYE PENETRATION	TO PASS TEST		ASTM 1929-98	PASS
PEEL STRENGTH	6N/15cm		ASTM F88	9.53N/15cm
STERILITY TEST				
TSB	NEGATIVE		USP36<71>	NEGATIVE
FTM	NEGATIVE		USP36<71>	NEGATIVE
SOLUTION VOLUME	0.3 g/pad	0.5 g/pad	USP36<731>	0.360g/pad
SPECIFIC GRAVITY@20 °C	0.872	0.883	USP36	0.881
ACIDITY	TO PASS TEST		USP36	PASS
LIMIT OF NONVOLATILE RESIDUE		0.01%	USP36	0.005%
POUCH SIZE	49x49mm	51x51mm	Caliper	50x50 mm
EXPIRATION DATE				DEC-2016
MANUFACTURE DATE				09-JAN-2014

Approved by: Kara Mckigney

Date: May 28, 2014

Dukal Corporation
 2 Fleetwood Ct
 Ronkonkoma, N.Y. 11779